SUNPECK



(HARDWARE IDENTIFICATION

O

25/16" x 3" LAG SCREWS (39)

O

©)

D1/4" FLAT WASHER (12)

#12 x 1" PAN HEAD PHILLIPS SCREWS (12)

) e =

3" DECK SCREWS (4)

@R ==1 e

2" DECK SCREWS (49)

&) [T

1-5/8" DECK SCREWS (36)

\_ /361



bwhiten
Stamp


( PARTS IDENTIFICATION / A

WOOD COMPONENTS

ID LETTER DESCRIPTION QUANTITY

1 I
SUNDECK LADDER ASSEMBLY

AA 2
4"x4"x66" - SUNDECK UPRIGHT

BB 2

2"x6"x45" - FLOOR CAP

cc . . 2
2"x4"x45" - FLOOR JOIST

DD | | 1

2"x4"x45" - FLOOR JOIST/PICNIC BENCH
EE [ ] [ ] [ 1
2"x4"x45" - END CAP

FF - | 1
2"x4"x41.75" - WALL RAIL

6 : . ) 1

2"x6"x45" - FLOOR CAP
66 = 1

2"x4"x40" - WALL RAIL

\_ J 37\ Y,




[ PARTS IDENTIFICATION k

WOOD COMPONENTS

ID LETTER DESCRIPTION QUANTITY

HH | | 3
1"x4"x16" - LADDER SLAT

II | | 2

2"x4"x23" - LADDER WALL SLAT

2"x6"x45" - SANDBOX BOARD

2"x4"x45" - WALL RAIL

R [ ] 2

2"x4"x12" - WALL RAIL

1"x6"x45 %" - FLOOR BOARD

1"x6"x37 %" - END FLOOR BOARD

Z24 | | 14

1"x4"x24" - WALL SLAT

ACCESSORIES IDENTIFICATION

L-BRACKET ﬁ '

HAND GRIP (2) STAKE

TARP




FRAME

ASSEMBLY

DETAIL - 26

e
1
’__® @_ 281/2"
1|0
1|10
G

TABLE 23 - PARTS AND HARDWARE

ID LETTER | DESCRIPTION QTY
AA SUNDECK UPRIGHTS 2
cc FLOOR JOISTS 2
EE END cAP 1
@5/16" x 3" LAG SCREWS 6
25/16" FLAT WASHERS 6

with @5/16" x 3" lag screws and
@5/16" flat washer. (See detail-26)

and to sundeck uprights 'AA" with

STEP 1: Gather parts and hardware shown in table 23

STEP 2: Attach End cap 'EE' to fort uprights ‘A’

STEP 3: Attach floor joist 'CC' to fort uprights ‘A’

@5/16" x 3" lag screws and @5/16" flat washer.

@25/16" x 3" LAG SCREWS
@25/16" FLAT WASHERS

25%”




-
PHASE 24\ FRAME ASSEMBLY - Cont.

~N

DETAIL - 28

\I\ 4 N\, N\
LT
3/4 ’ o —
%
Y y
DETAILL - 27
L ( /
e |
g
% /
@/ \__M

25/16" x 3" LAG SCREWS
25/16" FLAT WASHERS

FLUSH

o)

Mo
Ja0

TABLE 24 - PARTS AND HARDWARE

ID LETTER | DESCRIPTION QTY
] FLOOR CAP
H SANDBOX BOARD
bD FLOOR JOIST

25/16" x 3" LAG SCREWS

10

25/16" FLAT WASHERS

10

STEP 1: Gather parts and hardware shown in table 24
STEP 2: Attach floor cap 'G' to sundeck uprights 'AA’

with @5/16"x3" lag screws and @5/16" flat
washer.

Appoximately 3/4" above the floor joist 'CC'.
(See Detail-27)

STEP 3: Attach sandbox board 'H' to fort

uprights ‘AA" with @5/16"x3" lag
screws and @5/16" flat washers.

STEP 4: Attach floor joist 'DD'to floor cap 'G' and to

end cap 'EE’ with @5/16"x3" lag screws and
@5/16" flat washers.

Approximately 3/4" below floor cap 'G' and
flush the top to end cap 'EE'.

(See Detail-28)

O
S
J

1 / o

NN S

> N
%

4,

A\

Ly

25/16" x 3" LAG SCREWS
25/16" FLAT WASHERS

=




r N
PHASE 2?\ FLOOR BOARDS ATTACHMENT

TABLE 25 - PARTS AND HARDWARE NEEDED
ID LETTER | DESCRIPTION QTy
s FLOOR BOARDS 6
STEP 1: Gather parts and hardware shown in table 25. T END FLOOR BOARDS 2
- BB FLOOR CAPS 2
STEP 2: Attach floor caps 'BB' to fort uprights 'A' and 25/16" x 3" LAG SCREWS 8
to sundeck uprights 'AA" with @5/16" x 3" 25/16" FLAT WASHERS 8
lag screws and flat washers. -
2" DECK SCREWS 24

@5/16" x 3" LAG SCREWS N
25/16" FLAT WASHERS
/‘

\ ]
>

', > - |I -~

2
>4
25/16" x 3" LAG SCREWS
@5/16" FLAT WASHERS
N

STEP 3: Place end floor boards 'T' and floor boards 'S’
on floor joist 'CC' and ‘DD’ and attach with
2" deck screws as shown.

TN

2" DECK SCREWS U )




— T ——————

(
'_"l-_l'

-
PHASE 26\ WALL RAILS ATTACHMENT

STEP 1: Gather parts and hardware shown in table 26.

STEP 2: Place wall rails 'P* above wall caps '6" and
attach wth @5/16" x 3" lag bolts
and @5/16" flat washers.

S

m
la[T)

[ 8 |

T ——— —— — — — — —

______________ I

STEP 4: Place wall rails 'P' above floor boards 'T'
and attach to fort uprights ‘A" with

@5/16" x 3" lag screws and @5/16" flat washers.

STEP 5: Measure 27 inches from top of floor cap 'G' and
attach wall rail 'P* to sundeck uprights 'AA" with
@5/16" x 3" lag screws and @5/16" flat washers.

S\

(See Detail-29)

TABLE 26 - PARTS AND HARDWARE

ID LETTER | DESCRIPTION

QTy

P WALL RAILS

25/16" x 3" LAG SCREWS

25/16" FLAT WASHERS

N

uprights 'A' and one side to sundeck

and @5/16" flat washer.

%/
L ]

-
25/16" x 3" LAG SCREWS
SL<» @5/16" FLAT WASHERS

!

>y STEP 3: Place wall rails 'P' above wall caps 'BB' and
11 _— . .
attach one side of wall rails board to fort

upright ‘AA" with @5/16" x 3" lag bolts



bwhiten
Stamp


-
PHASE 27\ WALL RAILS ATTACHMENT - Cont.

~N

STEP 1. Gather parts shown on table 27.
STEP 2: Attach one end of wall rail 'FF' to sundeck

uprights 'AA’ by using @5/16" x 3" lag screw
and @5/16" flat washer.

with @5/16" x 1-1/2" lag screw
and @5/16" flat washers.

STEP 4: Attach one end of wall rail '66' to sundeck

uprights 'AA’ by using @5/16" x 3" lag screw
and @5/16" flat washer.

FF

(&

@25/16" x 3" LAG SCREWS

NG @5/16" FLAT WASHERS
DETAIL - 30
¥ FF
N _ -~
N .
N

STEP 3: Place L-bracket as shown in Detail-30 and attach

8§ ©

TABLE 27 - PARTS AND HARDWARE NEEDED

ID LETTER

DESCRIPTION

QTy

GG WALL RAIL

FF WALL RAIL

L-BRACKET

25/16" x 1-1/2" LAG SCREWS

25/16" x 3" LAG SCREWS

25/16" FLAT WASHERS

AW | N | ===

STEP 5: Place L-bracket as shown in Detail-E and

attach with @5/16" x 1-1/2" lag screw
and @5/16" flat washers.

GG

Ja3\

9

25/16" x 1-1/2" LAG SCREWS
25/16" FLAT WASHERS

OUTSIDE WALL RAIL
Ge BOARD '66' VIEW

DETAIL -31 (£

~

A

-~

25/16" x 3" LAG SCREWS
25/16" FLAT WASHERS

AA




- )
PHASE 28\ WALL RAILS ATTACHMENT - Cont.

TABLE 28 - PARTS AND HARDWARE
STEP 1: Gather parts and hardware shown in table 28. 10 LETTER | DESCRIPTION M
e P WALL RAILS 1
STEP 2: Attach wall rails 'P' to sundeck uprights ‘AA’ R WALL RAILS 2
with @5/1@" x 3" lag screws and flat washer. 25/16" x 3" LAG SCREWS 4
(See Detail-34) 25/16" FLAT WASHERS 4

STEP 3: Attach wall rails 'R' to fort uprights ‘A" and
sundeck uprights ‘AA" with @5/16" x 3" lag screws
and flat washers. (See Detail-32 & 33)

25/16" x 3" LAG SCREWS
25/16" FLAT WASHERS

25/16" x 3" LAG SCREWS
25/16" FLAT WASHERS

DETAIL - 32

25/16" x 3" LAG SCREWS
25/16" FLAT WASHERS

_ ap
DETALL - 33 o X o

\ I I

1" GAP © Plng ©
/

1+ o o,

' DETAIL - 34 !




-
PHASE 29\ WALL SLAT ATTACHMENT

~N

TABLE 29 - PARTS AND HARDWARE

STEP 1: Gather parts and hardware shown in table 29. 1D LETTR | DeScATTTON ild
— z WALL SLATS 4
STEP 2: Attach ladder slats 'HH' to ladder wall slats ‘IT' HH | LADDER SLATS 3
with 2" deck screw. (See Detail-35) - DADDEEIWAINGOATS >
STEP 3: Center the ladder assembly in wall opening SMOECHSCeNS 4
and attach with 3" deck screws. (See Detail-36) 1-5/8" DECK SCREWS 8
STEP 4: Attach wall slats ‘Z" to floor caps ‘F' and wall rails 2" DEck ScEN(s 12
'‘P'with 1-5/8" deck screws. (See Detail-36)
L~ °
II >
HH
3" DECK SCREW
/‘ (4) PLACES Z
"L i 2}{2“ |
I_ﬁ ‘___‘....
il‘ - d L]
R A
~ B /-
. . g
s 2" DECK .
g SCREW ™ y
| . (12) PLACES :
DETAIL - 35 i
2y s 1 N
o ﬁ) ° / - 2||
] l ( o
{|o ] | N N
— ) o | ___ Q\
: ’ 1-5/8" DECK
SCREW
3 p (8) PLACES
Ll L] \
o
AR T 1— 1 [
i )
l_ @ _!
2%|| 2}/4u —{'ﬁ"h
DETAIL - 36




3" (TYP)

-
PHASE 30\ WALL SLAT ATTACHMENT - Cont.

~N

STEP 1: Gather parts and hardware shown in table 30.

STEP 2: Attach wall slats 'Z' to wall rails 'P' and 'GG'
with 1-5/8" deck screws.(See Detail-37)

TABLE 30 - PARTS AND HARDWARE

ID LETTER

DESCRIPTION

QTY

z

WALL SLATS

6

1-5/8" DECK SCREWS

12

P

—

®/ DETALL - 37

15/8" DECK SCREWS
(12) PLACES




4 N
PHASE 31 WALL SLAT ATTACHMENT - Cont.

TABLE 31 - PARTS AND HARDWARE
ID LETTER | DESCRIPTION QTY
V4 WALL SLATS 6
STEP 1: Gather parts and hardware shown in table 31. 1-5/8" DECK SCREWS 12

STEP 2: Attach wall slats ‘Z' to wall rails ‘P*
with 1-5/8" deck screws.(See Detail-38)

R\ =%

77

3%," (TYP) \|

2ll

/

15/8" DECK SCREWS
(12) PLACES

™~

[ . . / . . . / ]

DETAIL - 38
INSIDE VIEW

\_ J 47\ Y,




4 N
PHASE 32 WALL SLAT ATTACHMENT - Cont.
TABLE 32 - PARTS AND HARDWARE
ID LETTER | DESCRIPTION QTY
STEP 1. Gather parts and hardware shown in table 32. z WALLHSLATS :
1-5/8" DECK SCREWS 4
’STEP 2: Attach wall slats ‘Z" to wall rails ‘R* and ‘FF’
with 1-5/8" deck screws.(See Details-39)
E’
[
AN
) ! N
g N
FF
Z
R N,
[ ]
4
2}/2u 2%u A N
— o
= é; 0+ |
@ @ 15/8" DECK SCREWS
(4) PLACES
e
DETAIL - 39
INSIDE VIEW
- J 48\ r




-
PHASE 33\ LADDER ASSEMBLY ATTACHMENT

~

TABLE 33 - PARTS AND HARDWARE

STEP 1. Gather parts and harware shown in table 33. 10 LETTER | DESCRIPTION ild

E— SUNDECK LADDER ASSEMBLY 1

STEP 2: Attach L-brackets to ladder assembly with L-BRACKETS 2
25/16" x 1-1/2" lag screws and @5/16" x 1-1/2" LAG SCREWS 4
@5/16" flat washers.(See Detail-40) 25/16" FLAT WASHERS .

STEP 3: Center sundeck ladder assembly in wall openning
and attach ladder assembly to floor cap ‘BB’ with
@5/16" x 1-1/2" lag screws and
@5/16" flat washers.

@5/16" x 1-1/2" LAG SCREWS

@5/16" FLAT WASHERS
SUNDECK LADDER o
ASSEMBLY AN
DETALL - 40 A | NN
o
.i
q | N
H N
L~
25/16" x 1-1/2" LAG SCREWS _
25/16" FLAT WASHERS
_ L/
[ 4 -? [ ]
9 o
N f
o Q]
BB
[ )
®
) N




4 )
PHASE 34 \TARP AND HANDLE GRIP ATTACHMENT

TABLE 34 - PARTS AND HARDWARE

STEP 1. Gather parts and hardware shown in table 34.

STEP 2: Attach tarp to wall rails 'J* & 'P" with

ID LETTER | DESCRIPTION QTY
TARP 1
HANDLE GRIPS 1 pr.

1" tapping screws and @1/4" flat washers.

#12 x 1" TAPPING SCREWS 12

(See Details - 41)

21/4" FLAT WASHERS 12

1" TAPPING SCREWS
@1/4" FLAT WASHERS
(4) PLACES

TARP

N

NS

®

STEP 3: Attach handle grip to wall slats 'Z' with
1" tapping screws and @1/4" flat washers.
(See Details - 42)

4 )

e

1" TAPPING SCREWS
21/4" FLAT WASHERS
(4) PLACES

N\

J

»
7

DETAIL - 42

TARP

DETAIL - 41

®_

1" TAPPING SCREWS ‘
@1/4" FLAT WASHERS

(4) PLACES




ANCHORING INSTRUCTION

Failure to use stakes can void warranty, cause injury.

_l.——smke -|
:\T g T‘C
Stake Stake
FORT
SWING BEAM
Stake Stake:
:Z\i O
_I'—S'rake J
Drive stake into ground and
attach with (2) 2" deck screws.
STANDARD WOOD STAKE
BOARD
= l_,=
Stake Stake
i SUNDECK
Stake must be located
as shown

[ ] "l LE
Stake
C— o TOWER

SWING BEAM

Stake

] O l}



bwhiten
Stamp




